Choose Category

     Quick Search   Minimize
  

Product List
Sugarvator - Lister Assembly
Quantity 
 

 

 

KeyQtyPart #Description
11311-817 Shank 1 1/4" x 4” x 36”
21162-003 Shovel hard faced
31100-064Carriage bolt 3/4" x 4”, Grade 5
(Not Available)
43108-022Lock washer 3/4"
(Not Available)
53102-009Nut 3/4", Grade 5
(Not Available)
61601-826 Foot piece assembly includes: all mounting hardware
72100-026Carriage bolt 5/8” x 3”, Grade 5
(Not Available)
82108-002Flat washer 5/8” SAE
(Not Available)
92102-108Flange nut 5/8” smooth
(Not Available)
101104-088Clevis pin 1/2" x 2 3/4"
(Not Available)
111104-047Cotter pin 1/8” x 1”
(Not Available)
122100-121Bolt 1/2" x 2 3/4", Grade 5
(Not Available)
1314108-020Lock washer 1/2"
(Not Available)
1414102-007Nut 1/2"
(Not Available)
1512100-013Carriage bolt 1/2" x 1 1/2", Grade 5
(Not Available)
162308-291 Shaft 1/2" x 12” long
172102-028Lock nut 1/2"
(Not Available)
181308-284 Mount
192308-295 Mounting bracket
202311-834 Rear mount
212308-280 Mounting bracket
228108-009Flat washer 1/2"
(Not Available)
232108-003Flat washer 3/4" SAE
(Not Available)
242104-105 Snap ring 2 3/8” Dia
252120-070 Bearing 3/4" bore
266102-027Lock nut 3/8”
(Not Available)
271312-320 Hub assembly Includes: bearings and snap rings
281166-005 Disc 14”
296100-008Carriage bolt 3/8” x 3/4", Grade 5
(Not Available)
301150-018 O-ring 2 1/2" OD x 2 1/8” ID x 3/16
311100-202Bolt 3/4" x 3 3/4", Grade 5
(Not Available)
321319-126 Dust cap
331104-105 Snap ring 2 3/8” Dia
342104-094 Hair pin 5/32” x 3 1/4"
351311-832 Cross brace
360601-192 Disc assembly includes: hub, bearings and disc